










Page 71Installation and Operation Manual - FP10 Lafayette II

E
N
G
L
IS

H

Appendix 11:  EXPLODED DIAGRAM AND PARTS LIST

C

DETAIL C

B

DETAIL B

D

DETAIL D

E

DETAIL E

F

DETAIL F

31

32

33

35

36

34

66

70

37

38
39

40
41

43
42

44

45
46

48
47

51

50

52

65

64

56
55

61 62

60

58

59

57

3

1

63

23 24

22

16

18 17

19
20

21 14

15

13
12

11

10

9 8
7

2

4

5

6

29

28
27

8
26

25

30

696867

A

DETAIL A

53
54

49

72

71



Page 72 Installation and Operation Manual - FP10 Lafayette II

E
N
G
L
IS

H
IMPORTANT: THIS IS DATED INFORMATION. When requesting service or replacement parts 
for your unit, please provide the model number and the serial number. We reserve the right to 
change parts due to technology upgrades or availabil ity. Contact an authorized dealer to obtain 
any of these parts. Never use substitute materials. Use of non-approved parts can result in poor 
performance and safety hazards.

# Item Description Qty

1 SE46103 OWNER MANUEL FP10R FIREPLACE 1

2 VA10RE07 BLACK DOOR OVERLAY 1

2 VA10RE40 BRUSHED NICKEL DOOR OVERLAY 1

3 30417 BLACK HEX NUT #8-32 4

4 AC01275 FIRE SCREEN DOOR 1

5 SE72140 FP10R DOOR ASSEMBLY 1

6 SE72135 REPLACEMENT HANDLE WITH LATCH KIT 1

7 30025 1/4-20 X 1/2" PAN-HEAD QUADREX BLACK SCREW 1

8 30187 STAINLESS WASHER ID 17/64" X OD 1/2" 1

9 30898 ROUND WOODEN BLACK HANDLE DULL BLACK FINISH 1

10 AC09185 DOOR LATCH KIT 1

11 SE72003 HANDLE FASTENING BRACKET 1

12 PL72300 DOOR HANDLE STOPPER 1

13 30355 MECHANICAL SCREW #10-24 x ½" PAN SQUARE ZINC 3

14 SE72301 FP10R FIREPLACE REPLACEMENT GLASS 1

15 AC06400 3/4" (FLAT) X 6' BLACK SELF-ADHESIVE GLASS GASKET 1

16 PL72207 LEFT GLASS AND GASKET RETAINER 1

17 PL72210 TOP GLASS AND GASKET RETAINER 1

18 30124 SCREW #8 - 32 X 5/16'' TRUSS QUADREX ZINC 8

19 PL72208 LOWER GLASS AND GASKET RETAINER 1

20 PL72209 RIGHT GLASS AND GASKET RETAINER 1

21 AC06730 SILICONE AND 1'' X 8' BLACK DOOR GASKET KIT 1

22 SE72023 AIR CONTROL HOUSING ASSEMBLY 1

23 PL72053 AIR INTAKE CLOSING PLATE 1

24 30154 BLACK SCREW #10 X 5/8" QUADREX #2 TYPE A 2

25 30026 THREAD CUTTING SCREW 10-24 F 5/8" HEX WASHER HEAD 2

26 30556 AIR CONTROL FINISHING TIP 1

27 30206 ZINC WASHER 5/16"ID X 3/4"OD 1

28 30060 THREAD-CUTTING SCREW 1/4-20 X 1/2" F HEX STEEL SLOT WASHER C102 ZINC 1

29 SE72269 AIR CONTROL DAMPER ASSEMBLY 1

30 PL72272 MOUNTING BRACKET 1

31 VA10FA06 BLACK ARCHED FACEPLATE 1

32 VA10L01 CLASSIC STYLE FACEPLATE LOUVER 1

33 VA10L05 CROWN STYLE FACEPLATE LOUVER 1

34 VA10L02 ARABESQUE STYLE FACEPLATE LOUVER 1

35 VA10L04 MISSION STYLE FACEPLATE LOUVER 1

36 VA10L03 URBAN STYLE FACEPLATE LOUVER 1



Page 73Installation and Operation Manual - FP10 Lafayette II

E
N
G
L
IS

H

# Item Description Qty

37 21578 C-CAST BAFFLE 1

38 PL72046 BACK SECONDARY AIR TUBE 1

39 PL72047 CENTER BACK SECONDARY AIR TUBE 1

40 PL72048 CENTER FRONT SECONDARY AIR TUBE 1

41 PL72049 FRONT SECONDARY AIR TUBE 1

42 PL72040 REFRACTORY PANEL BRACKET 1

43 22140 RIGHT REFRACTORY SLAB 1

44 22138 REAR REFRACTORY SLAB 1

45 22139 LEFT REFRACTORY SLAB 1

46 22137 FLOOR REFRACTORY 1

47 30506 SCREW PAN TORX TYPE F 1/4-20 X 1" BLACK 2

48 SE24166 PAINTED CAST IRON ANDIRON FOR FIREPLACE 1

49 PL72177 TOP STANDOFF 2

50 PL53065 REAR STANDOFF 2

51 PL72161 CONVECTION JACKET SPACER 4

52 PL63954 4" ADAPTOR 1

53 30586 HINGE PIN 2

54 30117 SOCKET SET SCREW #10-32 X 1/4" 2

55 60204B TERMINAL BLOCK (END SECTION) 1

56 60204A TERMINAL 3/8" SECTION 2

57 44028 CERAMIC THERMODISC F110-20F 1

58 44084 RHEOSTAT WITHOUT NUT AND FLAT WASHER 1

59 44091 ROCKER SWITCH 2 POSITION MSR-8 1

60 PL72164 BLOWER CONTROL PANEL 1

61 44202 RHEOSTAT NUT 1

62 44085 RHEOSTAT KNOB 1

63 44122 DOUBLE CAGE BLOWER 176 CFM (CLASS H) 1

64 AC01374 FORCED AIR DISTRIBUTION KIT 300 CFM 1

65 44125 FORCED AIR DISTRIBUTION KIT PC CARD 1

66 AC01375 HOT AIR GRAVITY DISTRIBUTION KIT - TRADITIONAL 1

67 49066 90° X 8" 26Ga. GALVANISED ELBOW 2

68 30640 GAKLVANISED BOX FOR HOT AIR GRAVITY DISTRIBUTION KIT 8" 2

69 30540 HOT AIR GRAVITY DISTRIBUTION KIT GRILL 2

70 AC01389K HOT AIR GRAVITY DISTRIBUTION KIT - MODERN WITH ADJUSTABLE PIPES 1

71 30472 SPRING 1/2'' OUTSIDE Ø X 3''L 2

72 AC05959 METALLIC BLACK STOVE PAINT - 342 g (12oz) AEROSOL 1



VALCOURT LIMITED LIFETIME WARRANTY

Wood_Revision: May 2021 
 

VALCOURT LIMITED LIFETIME WARRANTY 
 

The warranty of the manufacturer extends only to the original consumer purchaser and is not transferable. This warranty 
covers brand new products only, which have not been altered, modified nor repaired since shipment from factory. Proof of 
purchase (dated bill of sale), model name and serial number must be supplied when making any warranty claim to your 
VALCOURT dealer.   

This warranty applies to normal residential use only. This warranty is void if the unit is used to burn material other 
than cordwood (for which the unit is not certified by EPA) and void if not operated according to the owner's manual. 
Damages caused by misuse, abuse, improper installation, lack of maintenance, over firing, negligence or accident 
during transportation, power failures, downdrafts, or venting problems are not covered by this warranty. 

This warranty does not cover any scratch, corrosion, distortion, or discoloration. Any defect or damage caused by the use 
of unauthorized parts or others than original parts void this warranty. An authorized qualified technician must perform the 
installation in accordance with the instructions supplied with this product and all local and national building codes. Any 
service call related to an improper installation is not covered by this warranty. 

The manufacturer may require that defective products be returned or that digital pictures be provided to support the claim. 
Returned products are to be shipped prepaid to the manufacturer for investigation. If a product is found to be defective, the 
manufacturer will repair or replace such defect. Transportation fees to ship the product back to the purchaser will be paid 
by the manufacturer. Repair work covered by the warranty, executed at the purchaser’s domicile by an authorized qualified 
technician requires the prior approval of the manufacturer. Labour cost and repair work to the account of the manufacturer 
are based on predetermined rate schedule and must not exceed the wholesale price of the replacement part. All parts and 
labour costs covered by this warranty are limited according to the table below.   

The manufacturer at its discretion may decide to repair or replace any part or unit after inspection and investigation of the 
defect. The manufacturer may, at its discretion, fully discharge all obligations with respect to this warranty by refunding 
the wholesale price of any warranted but defective parts. The manufacturer shall in no event be responsible for any special, 
indirect, consequential damages of any nature, which are in excess of the original purchase price of the product. A one-
time replacement limit applies to all parts benefiting from a lifetime coverage. This warranty applies to products 
purchased after May 1st, 2021. 

DESCRIPTION 
WARRANTY APPLICATION 

PARTS LABOUR 
Combustion chamber (welds only), castings, convector air-mate and ceramic glass* Lifetime** 4 years 
Plating* (defective manufacture) - subject to limitations above Lifetime** n/a 
Stainless steel firebox components, surrounds and heat shields, trims (aluminum 
extrusions), vermiculite, C-Cast or equivalent baffle*, and secondary air tubes* 5 years** 3 years 

Carbon steel firebox components, glass retainers, and handle assembly 3 years 2 years 
Grate, blowers, heat sensors, switches, rheostat, wiring, and other controls 2 years 1 year 
Paint (peeling), gaskets, insulation, refractory bricks**, and ceramic fibre blankets 1 year n/a 
All parts replaced under the warranty 90 days n/a 

*Pictures required         **Limited to one replacement 

Shall your unit or a components be defective, contact immediately your VALCOURT dealer. Prior to your call make sure 
you have the following information necessary to your warranty claim treatment: 

 
▪ Your name, address and telephone number  
▪ Bill of sale and dealer’s name 

▪ Nature of the defect and any relevant information 
▪ Serial number and model name as indicated on the 

nameplate fixed to the back of your unit 
 

Before shipping your unit or defective component to our plant, you must obtain from your VALCOURT dealer an 
Authorization Number. Any merchandise shipped to our plant without authorization will be refused automatically 
and returned to sender. 





NOTES :



NOTES :



Stove Builder International inc.

250, De Copenhague street, 

St-Augustin-de-Desmaures (Québec), Canada  

G3A 2H3

418-908-8002

https://www.valcourtinc.com/en/

tech@sbi-international.com

This document is available for free download on the 

manufacturer’s website. It is a copyrighted document. 

Resale is strictly prohibited. The manufacturer may update 

this document from time to time and cannot be responsible 

for problems, injuries, or damages arising out of the use 

of information contained in any document obtained from 

unauthorized sources.

https://www.valcourtinc.com/en/
mailto:tech%40sbi-international.com?subject=

